Intimidator UTV Part

Manhual

“Kohler Gas 750 EFI”

FIWFAWIDATUR

uxu l.lT ILIT 7 VEHIELES

www.IntimidatorUTV.com



Table of Contents

Front SUSPENSION ASSEMDIY ............coooiiiiiiiiii e e e e e s e e e e areas 3-4
Front Wheel and Brake ASSemDBIY............coooiiiiiiiiiiiiiie ettt et e s s e e e rae e e e sneeas 5-6
Dash and Steering ASSEMBIIES ...........cc.uiiiiiiiiiii e s e s s ee e s s ares 7-8

Brake and Pedals ASSEMDBIY ............oooiiiiiiii e e e et s a e e e 9-10
Front Bumper and Hitch ASSEMDBIY ............ccooiiiiiiii e e e aaee e 11-12
Seat and Seat Frame AsSembly ... e 13-14
Front Plastics ASSEMDBIY ..........ooooiiiiiiieie e e et e e e e st e e e e tae e e s sasae e e s nsbeeesansaaeeaas 15-16
Dash Plastics ASSEMDBIY ..........coiiiiiiiiiiiiii e e e s e e s sba e e e s satae e e e nbaeeeeanraeeeeas 17-18
Middle Plastics ASSEMDBIY .............oooiiiiieee e e e e et b e e earraeeeas 19-20
Battery, CVT Box, and Headlights Assembly ................coooiiiiiiiiii e 21-22
Lights and SKid Plate ASSEMDBIIES ...........ccoocuiiiiiiiiiii et e s e e e sree e e e 23-24
Fuel Tank Assembly ... 25-26
Transmission ASSEMDBIY ...........ociiiiiiiiii e e e e et e e e e eate e e e serta e e e saatae e e eantaeeeeanraeeeeanes 27-28
Kohler ENgine ASSEMDIY ..........oooiiiii et et e e e e e e e et e e e b e e e e e nraeeean 29-30
Kohler Muffler AsS@mDbIY ..............oviiiiii e s s e e e s bbee e s s nreeeeas 31-32

Rear SUSPENSION ASSEMDBIY ..........cooiiiiiiiiiiiiie et e e e sate e e e sate e e e sateeessnraeeesnreeeenans 33-34

Rear Wheel Mounting and brake Assembly ............ccccccoiiiiiiiiiiiiiiie e 35-36

ROPS ASSEMDIY ... e et e e ettt e e e e tta e e e s aabee e e aaaeeesnsaeeeensaeeesnnsaneaan 37-38

Safety Nets ASSEMDBIIES ..........coooiiiiiiiiie e e s e e s b e e e e b eee s essbeeeeesaseeeees rees 39

BeA ASSEMDIY 1 ... e e e e e e e et e e e e et e e e e e bt e e e e e bte e e e ebteeeearteeeennrees 40-41

BeA ASSEMbBIY 2 ... e e e e e e s re e e e s bee e e e e baeeeenarees 42-43
Standard Power Bed Mounting ASSEMDIY ............cooociiiiiiiiiiiiiiee e 44-45
Manual Bed Mounting ASSEMDBIY .............ooooiiiiiiiiiie e e e e et araeas 46-47
Versa Bed Assembly (Optional) ...........occoi i s 48-49
DIECAIS ...ttt et b et e hte e e bt e s at e e s b e e e bt e e s be e e bt e e sabeeebeeeeabeeeneeenares 50-52

*To see tire options and engine internal details, please refer to the intimidatorutv.com website in the dealer zone tab



Front Suspension

Assembly

O ,\a y
ol

(B2
A .
(& \.‘

A 590
® \\W\&\

2 /
- < 60\\ s
A b
e 2 2N




Front Suspension Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 2 413-0002-00 1/2-13 NYLON INSERT FLANGE NUT ZINC YELLOW
2 2 613-2003-00 M12 X 1.25 Castle Nut
3 4 613-5202-00 3/8-16 Nylock Flange Nut
4 10 613-6037-00 1/2-13 Nylon Insert Locknut
5 4 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
6 8 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
7 4 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
8 4 618-5049-00 1/2-13 x 2 GR5 Hex Bolt Zinc
9 4 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
10 4 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
11 16  |732-2008-00 Black A90 Suspension Bushing
12 8 732-2001-00 Large MTV A-Arm Bushing Sleeve
13 2 772-2050-00 Break Line Anchor-1-1/4"
14 1 780-2206-00 Left A Frame Guard-2500
15 1 780-2207-00 Right A Frame Guard-2500
16 2 787-2005-00 Front Shock-Kohler 25 Lg UTV
17 2 787-2012-00 Elka Stage 1 Front Shock Aluminum Body
18 1 787-3200-00 Right Front Upper A-Arm Assy
19 1 787-3201-00 Left Front Upper A-Arm Assembly
20 1 787-3202-00 Right Front Lower A-Arm Assy
21 1 787-3203-02 Left Front Lower A-Arm Assy
22 2 799-2003-00 Ball Joint-Spindle-Upper High Strength




Front Wheel and
Brake Assembly




Front Wheel and Brake Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 8 613-0001-00 LUG NUTS
2 4 613-2003-00 M12 X 1.25 Castle Nut
3 4 613-5202-00 3/8-16 Nylock Flange Nut
4 5 613-9002-00 5/16-18 Hex Flange Nuts Zinc w/Serations
5 2 616-1015-00 Banjo Bolt M 10mm x 1.0
6 4 616-1025-00 10 mm copper crush washer
7 4 618-2008-00 3/8"-16X1-3/4" Gr 8 C/S
8 3 618-2060-00 5/16-18 X 3 1/2 GR 5 Hex Bolts Zinc
9 4 618-5040-00 3/8-16 x 1-1/4 Hex Bolt GR5
10 2 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
11 4 619-5037-00 3/8 Lockwasher Zinc
12 1 636-1000-00 Rack & Pinion Boot, Driver Side
13 1 636-1007-00 Rack & Pinion Boot, Passenger Side
14 2 710-1014-00 Tie Rod End-Intimidator
15 2 710-2002-00 Spindle Bearing LRG UTV
16 4 712-3222-00 Half Shaft CV Boot Kit
17 8 713-1012-50 Open End Lug Nut-Black (Base Model Only)
18 2 716-2000-00 Rotor - Large UTV
19 1 716-2020-00 Hayes Titan 2 x 32mm Front Left Caliper
20 1 716-2021-00 Hayes Titan 2 x 32mm Front Right Caliper
21 2 716-2026-00 Hayes Titan Front Caliper Replaced Pad Kit with 4 Pads
22 1 716-3000-00 Brake Line Front Left-Lg UTV
23 1 716-3002-00 Brake Line Front Right-Lg UTV
24 2 722-2507-00 2020 Intimidator Wheel Hub
25 2 722-4005-00 Intimidator Center Cap Emblem_XD Sport Wheel
26 2 722-4021-00 MUSA Front Wheel and Tire Assm Camo
27 1 722-4032-00 LF Mud Lite IT Wheel Assembly
28 1 722-4033-00 RF Mud Lite IT Wheel Assembly
29 2 722-4110-00 Intimidator Steel Wheel Center Cap
30 1 724-1045-00 Breather Plug Threaded
31 1 725-1013-00 Hilliard Front Differential Mount Spacer
32 1 731-3000-00 Rack & Pinion, Large MTV
33 1 737-2000-00 2019 Right Front Spindle
34 1 737-2001-00 2019 Left Front Spindle
35 2 737-2002-00 Demon OEM Front Half Shaft
36 1 751-1018-00 5/16 ID 7/16 OD Hose
37 1 756-3000-00 Front Differential-Larg UTV
38 2 765-1012-00 Rear Hub Castle Nut
39 2 765-1016-00 Rear Hub Castle Nut Cotter Pin
40 1 772-1001-00 5/16 Spring Hose Clamp
41 2 799-2000-00 Ball Joint-Spindle-Lower
42 2 799-2001-00 Retaining Ring-Lg MTV Ball Jt




Front and Dash Assemblies

DETAIL A

a4

9

D
Y%
A

2\

\. ..

¥ (S




Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 1 613-0067-00 M16-2.0 DIN 439B FIN HEX JAM NUT (CL.4) ZC
2 2 613-5041-00 3/8-16 Nylon Insert Locknut
3 4 613-5202-00 3/8-16 Nylock Flange Nut
4 1 613-6037-00 1/2-13 Nylon Insert Locknut
5 1 613-6051-00 3/8-24 Hex Nut Zinc
6 3 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
7 1 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
8 2 618-1077-00 5/16 x 1-1/4 G8 Zn Hex Bolt
9 2 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
10 2 618-2037-50 1/4-20 X1 Button Socket C/S Black
11 4 618-2069-00 3/8" - 16 X 2-1/2" Hex Hd Cap Screw
12 1 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
13 1 618-5049-00 1/2-13 x 2 GR5 Hex Bolt Zinc
14 2 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
15 2 619-0012-00 3/8 ID x 1/8 Plastic Washer
16 2 619-0026-00 Rivnut, 1/4-20, ALUM
17 2 619-0057-50 3/8 Flat Washer Black Zinc
18 3 630-7040-00 1/4 x 1 Hex Head Tek Screw
19 1 632-5000-00 1/2 IDx 5/8 x 5/16 OIB Bushing
20 2 720-4060-00 Steering Column Bearing
21 1 722-2500-00 Steering Wheel Large UTV
22 2 729-1000-00 Hood Rest Bumper-Lg UTV
23 1 731-1200-00 Steering Column Assembly
24 2 732-2003-00 Bushing, Oil Impregnated
25 1 735-2005-00 Tilt Steering Gas Spring
26 1 737-5002-00 Steering Shaft Assembly-Large UTV
27 1 739-2056-00 Upper Hood Support Brkt-Kohler/Electirc
28 1 739-3364-00 Upper Shift Cable Bracket
29 1 745-2004-00 2018 Shift Lever Knob, Team Transmission
30 1 764-2004-00 Gear Shift Cable-Large UTV
31 1 766-1000-00 Fuse Block Cover, 750 EFI
32 1 770-3002-00 Dash Support Assy
33 1 770-9031-02 Team Shifter Arm Assembly
34 8 786-0005-00 12 Volt Cube Relay
35 1 786-2002-00 PMW Controller, Team Rear Diff
36 1 799-1002-00 1/4-28, Right Hand Thread Heim




Brake and Pedals
Assembly

DETAIL A



Brake and Pedals Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 1 418-0012-00 1/2-13 X 2-1/4 HEX C/S GR 5 ZINC
2 1 613-0004-00 0.51ID X 1.0 OD X .125 THK Thrust Bearing Oil-Impreg
3 1 613-0040-00 1/2-13 Nylon Insert Jam Locknut
4 2 613-8047-00 5/16-18 Nylock HEX Nut
5 4 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
6 6 613-9002-00 5/16-18 Hex Flange Nuts Zinc w/Serations
7 5 616-1025-00 10 mm copper crush washer
8 2 618-2019-00 5/16" - 18 X 2-1/2" Carriage Bolt
10 4 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
11 1 618-6062-00 1/2" x 5/8" Soc. Shoulder Bolt
12 2 618-8062-00 5/16-18x3/4 Carriage Bolts Zinc
50 2 618-8066-00 5/16-18 x 1-1/2 Hex Tap Bolt Gr 5 zinc
13 1 620-1000-00 Clevis Pin, 1/4" x 3/4"
14 1 620-1002-00 Bow Tie Clip
15 1 716-1000-00 Master Cylinder, Dual Cylinder
16 1 716-1017-00 Banjo Bolt-Double-10mm-1.0
17 1 716-2012-00 Brake Pedal Assy-Large UTV
18 1 716-3000-00 Brake Line Front Left-Lg UTV
19 1 716-3002-00 Brake Line Front Right-Lg UTV
20 1 716-3004-00 Brake Line-MC to Rear T-Lg UTV
21 1 725-1009-00 Pedal Spring Spacer LRG UTV 1-1/8 spacer
22 2 732-2003-00 Bushing, Oil Impregnated
23 1 732-2004-00 Bushing, Oil Impregnated 1/2" ID
24 1 734-2000-00 Spring-Park Brake
25 1 734-2005-00 1000 TGB Spring-Accelerator Pedal
26 1 739-2539-00 1000 TGB Brake Pedal Left Mounting Bracket
27 1 739-2582-00 2019 TGB Acc. Pedal Return Spring Catch
28 1 770-1058-02 2023 750/ Diesel Accelerator Pedal Assembly
29 1 770-9034-02 2022 750/Diesel Accelerator Pedal Mounting Assembly
30 1 777-1011-00 Brake Switch-Banjo-2012




Front Bumper and Hitch Assembly

DETAIL A




Parts List

ITEM QTY PART NUMBER DESCRIPTION
1 6 613-5041-00 3/8-16 Nylon Insert Locknut
2 20 |613-5202-00 3/8-16 Nylock Flange Nut
3 4 614-3410-00 1-3/4" Round Tubing Plug
4 4 618-2011-00 3/8 - 16 X 1" Carriage Bolt
5 2 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
6 16 |618-2022-00 3/8" - 16 X 2-1/4" Hex Bolt
7 4 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
8 2 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
9 5 630-7040-00 1/4 x 1 Hex Head Tek Screw
10 5 672-9000-00 1/2 EPDM Cushion Clamp
11 2 703-4400-60 Front Receiver Tube Mtg Tube
12 2 703-4401-00 Front Receiver Bottom Tube Intimidator
13 2 714-1002-00 1-1/4"x1-1/4" Black Tube Plug
14 1 726-3210-03 Brush Guard Skid Plate
15 2 739-4401-00 Front Receiver Gusset
16 1 770-3373-03 2018 Front Bumper Left Frame Mounting Bracket Assembly
17 1 770-3374-03 2018 Front Bumper Right Frame Mounting Bracket Assembly
18 1 770-3382-03 Intimidator 2018 Front Bumper Assembly
19 1 790-2502-03 TGB 1000 Front Bumper Left Frame Mounting Bracket Assembly
20 1 790-2503-03 TGB 1000 Front Bumper Right Frame Mounting Bracket Assembly
21 1 793-3210-03 Front Receiver Assembly
22 1 793-3212-00 Hitch Pin




Seat and Seat Frame Assembly




Seat and Seat Frame Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 613-5041-00 3/8-16 Nylon Insert Locknut
2 2 613-5202-00 3/8-16 Nylock Flange Nut
3 3 613-8047-00 5/16-18 Nylock HEX Nut
4 7 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 2 618-2022-00 3/8" - 16 X 2-1/4" Hex Bolt
6 4 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
7 1 618-8059-00 5/16-18 x 1-3/4 Grade 5 Hex Bolt
8 3 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
9 6 618-8065-00 5/16-18 x 1 Carriage Bolt
10 4 714-1004-00 1-1/4"x1-1/4" Black Tube Plug
11 2 714-1006-00 1"x1" Black Tube Plug
12 2 739-2300-00 Seat Pin Latch Assembly
13 1 739-3409-03 Rotary Latch Bracket, 800cc
14 1 770-3000-03 Floor Board Support Assy
15 1 770-3007-03 Seat Frame Assy Kohler 750 2014
16 1 771-2002-00 Seat Bottom-Large UTV




Front Plastics
Assembly




Front Plastics Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 6 613-5019-00 10-24 Nylon Insert Locknut
2 2 613-5041-00 3/8-16 Nylon Insert Locknut
3 13 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
4 5 618-2037-50 1/4-20 X1 Button Socket C/S Black
5 2 618-2069-00 3/8" - 16 X 2-1/2" Hex Hd Cap Screw
6 6 618-8056-00 10-24 x 1/2 Button Socket C/S 18-8 SS
7 9 618-8064-50 1/4-20 x 5/8 Button Socket C/S
8 8 630-2050-00 M5-.8 x 10 Pan Phil M/S Zinc
9 2 653-5010-00 Hood Hinge
10 1 726-3301-00 Intimidator 2018 Grill Plate
11 1 726-3303-00 Intimidator 2018 Grill Logo
12 8 729-1002-00 Bottom Bumper-Tailgate-2500
13 1 739-3374-00 Upper Radiator Mounting Brkt
14 1 759-2000-00 Hood Large UTV-Orange
15 1 759-2000-20 Hood Large UTV-Gr
16 1 759-2000-44 Hood/Fender Flare Assembly, Gun Metal Grey (No Pearl)
17 1 759-2000-80 Hood Large UTV- Camo
18 1 780-2120-10 2018 Front Grill




Dash Plastics Assembly




Dash Plastics Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 13 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
2 13 618-2038-50 1/4-20 X1-1/2" BH Socket Scr Blk
3 7 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
4 1 677-2075-00 12 Volt Auxiliary Plug
5 1 736-2000-00 Shift Lever Boot-Large UTV
6 1 752-1015-00 Glove Box Latch Assembly
7 1 777-1001-00 Ignition Switch 2018_No Acc.
8 3 780-2220-00 Cup Holder
9 1 780-2228-00 2018 Dash Small Display, non 1000 TGB
10 3 780-2230-00 Cupholder Retainer Ring
11 1 786-2010-00 Wiring Harness_LG UTV-Gas
12 1 786-2030-00 Differential Lock Switch
13 1 786-2034-00 Head Light Hi/off/Low Beam Sw.
14 1 786-2036-00 Dump Bed Up/Down Switch
15 1 786-2038-00 4WD Switch
16 1 786-2039-00 UTV 3" x 4" Display




Middle Plastics Assembly

\\\\M\\\ ;

Vil

\ ©
® V.9

@ Q $ 0 \t. \
/. AT A YN
DX / /

/




Middle Plastics Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 11 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
2 9 618-2037-50 1/4-20 X1 Button Socket C/S Black
3 1 780-2010-10 Front Firewall-Large UTV-Black
4 1 780-2020-00 Center Seat Panel-Large UTV-Or
5 1 780-2050-10 Lower Front Fender Flare-Right
6 1 780-2055-10 Lower Front Fender Flare-Left
7 9 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
8 1 780-2015-10 Floor Board-Large UTV-Black
9 4 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
10 1 726-3242-00 Firewall Mount Brkt
11 3 618-2038-50 1/4-20 X1-1/2" BH Socket Scr Blk
12 15 619-0023-00 5/16 flat Washer 18-8 SS
13 30 618-6065-00 AUEVCO P/N 17216 HOLE PLUG BLACK
14 15 630-7040-00 1/4 x 1 Hex Head Tek Screw
15 1 780-2020-20 Center Seat Panel-Large UTV-Gr
16 1 780-2020-80 Center Seat Panel-2500-Camo
17 2 729-1006-00 Seat Pin Frame Guard-3x3.125"
18 1 789-0001-00 Kohler 750 CVT Cover Instualton
19 9 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
20 5 613-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
21 1 780-2026-10 Seat Panel Right
22 1 780-2031-10 Seat Panel Left




Battery, CVT Box, and
Headlights Assembly




Battery, CVT Box, and Headlight Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 1 443-0001-00 Battery Hold Down
2 1 468-1004-00 12-V Mower Starter Battery
3 2 613-2005-00 1/4-20 Wing Nut Zinc
4 4 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 2 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
6 1 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
7 2 613-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
8 4 613-9002-00 5/16-18 Hex Flange Nuts Zinc w/Serations
9 2 618-1084-00 1/4-20 x 8 Carriage Bolt Zinc
10 4 618-2034-00 5/16" x 2-1/4" Hex Hd Cap Scr.
11 4 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
12 4 618-8062-00 5/16-18x3/4 Carriage Bolts Zinc
13 1 618-8064-50 1/4-20 x 5/8 Button Socket C/S
14 2 630-7040-00 1/4 x 1 Hex Head Tek Screw
15 2 664-0035-00 73" Battery Cable 2 Gauge
16 1 739-3374-00 Upper Radiator Mounting Brkt
17 1 751-1010-00 3" Flex Hose
18 1 757-3010-00 Battery Tray Winch Surge Battery
19 1 763-1005-00 Frogskinz Mesh 750/Diesel
20 1 770-1045-00 Kohler 750 Dash Mount CVT Box Assembly
21 2 772-1050-00 3 - 1/2 EPDM Loop Clamp
22 2 772-2016-00 1-15/16 to 2 - 1/2 Hose Clamp




Headlights Assemblies

Skid Plate and




Lights and Brake Assemblies

ITEM QTY PART NUMBER DESCRIPTION
1 4 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
2 7 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
3 4 618-2034-00 5/16" x 2-1/4" Hex Hd Cap Scr.
4 6 618-2037-50 1/4-20 X1 Button Socket C/S Black
5 1 726-4012-00 Skid Plate Front - Kohler 750 EFI/Diesel/TGB Crew
6 1 770-3371-00 2018 Uniq Headlight Left Mounting Bracket Assembly
7 1 770-3372-00 2018 Uniq Headlight Right Mounting Bracket Assembly
8 1 786-0039-00 Headlight Assembly Left MY2018
9 1 786-0040-00 Headlight Assembly Right MY2018




Fuel Tank Assembly




Fuel Tank Assembly

ITEM QTY | PART NUMBER DESCRIPTION
1 1 613-0008-00 Male Push on Terminal
2 1 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
3 4 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
4 1 618-2034-00 5/16" x 2-1/4" Hex Hd Cap Scr.
5 5 618-2105-00 10-32 x 5/8" Indented hex Head machine Screw
6 5 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
7 5 619-8044-00 5/16 USS Flat Washer Zinc
8 5 619-8051-00 5/16 Lockwasher Zinc
9 6 630-7040-00 1/4 x 1 Hex Head Tek Screw
10 3 672-8067-00 Hose Clamp No. 4 - 7/32 - 5/8
11 1 726-3400-01 Gas Tank Heat Shield Classic & Cew
12 1 739-2059-03 Upper Fuel Tank Support Brkt
13 1 739-2543-03 Universal Lower Fuel Tank Mounting Bracket
14 2 751-1014-00 1/4 Fuel Line - Low Perm
15 1 763-2006-00 Fuel Guard Filter-750 EFI
16 1 767-1998-00 Gas Tank-Kohler 750 EFI
17 1 767-2009-00 UTV Gas Cap Non-Venting
18 1 786-2004-00 Fuel Sender
19 1 789-0001-00 Fuel Tank Heat Shield Insulation




Transmission Assembly

\\\

\

K7 \\\ © G




Transmission Assembly

ITEM QTY | PART NUMBER DESCRIPTION
1 1 613-0028-00 1/4-28 Hex Nut
2 2 613-5201-00 3/8-16 Serrated Flange Nut
3 2 613-5202-00 3/8-16 Nylock Flange Nut
4 3 613-8047-00 5/16-18 Nylock HEX Nut
5 4 613-8047-50 5/16-18 Nylon Insert Locknut Black Zinc
6 2 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
7 4 618-1080-00 5/16-18 x 1" GR 8 Hex bolt
8 4 618-1088-00 5/16-18 X 1 HEX C/S GR L9 ZINC YELLOW W/NYLON PATCH
9 2 618-2024-00 3/8 -16 X 2" Hex Bolt
10 1 618-2025-00 3/8" -16 X 3-1/2" hex C/S-Gr5
11 1 618-2071-00 5/16-18X 2" Hex Head Cap Screw
12 1 618-2073-00 3/8"-16x3-1/4" Hex Hd Cap Scr
13 2 618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
14 2 618-6073-00 M8x1.25x20mm Hex Washer Hd MS
15 1 619-4008-00 1/4 Lock Washer Zinc
16 4 619-8051-00 5/16 Lockwasher Zinc
17 1 725-1001-00 .120 CVT Shim
18 1 725-1002-00 CVT Shim
19 1 725-1003-00 .040 CVT Shim
20 1 737-2023-00 Front Drive Shaft-Gas Lg UTV's Kohler & Weber
21 1 737-2024-00 Rear Drive Shaft-Gas Lg UTV's Kohler & Weber
22 1 737-3000-00 Transmission
23 1 739-2060-03 Motor/Transmission Bracket
24 1 739-2063-03 Motor/Transmission Bracket Upper Brkt-750EFI
25 1 739-3366-03 Lower Shift Cable Bracket
26 1 739-3368-03 Lower Transmission Mounting Brkt
27 1 739-3376-03 Team Trans Shift Lever Ext
28 1 764-2004-00 Gear Shift Cable-Large UTV




Kohler Engine Assembly




Kohler Engine Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 613-5201-00 3/8-16 Serrated Flange Nut
2 4 618-6050-00 3/8-16 x 1-3/4 Hex Bolt Zinc
3 1 770-1014-00 CVT Driven Pully-Kohler 25
4 1 770-1012-00 CVT Driven Pully-Kohler 25
5 4 619-0013-00 3/8" Zn Lock Washer
6 5 619-8051-00 5/16 Lockwasher Zinc
7 4 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
8 5 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
9 1 764-2000-00 Throttle Cable-750-EFI Kohler
10 1 741-1005-00 CVT Belt-Kohler 750 EFI
11 1 751-1014-00 1/4 Fuel Line - Low Perm
12 1 672-8067-00 Hose Clamp No. 4 - 7/32 - 5/8
13 1 715-3004-00 Kohler 750 EFI Engine Package
14 5 618-8062-00 5/16-18x3/4 Carriage Bolts Zinc
15 5 613-8047-00 5/16-18 Nylock HEX Nut
16 1 726-3233-00 CVT Backplate Stiffener, Kohler EFI
17 1 726-3230-03 CVT Backing Plate w/Stiffener, Kohler EFI
18 1 714-3007-00 CVT Cover Kohler 750 EFI
19 7 618-5007-00 1/4 X 5/8 hex head tri-lobe thread forming bolt
20 2 630-7040-00 1/4 x 1 Hex Head Tek Screw
21 1 739-2067-01 Exhaust Pipe Heat Shield
22 1 786-2004-00 Fuel Sender
23 1 785-1030-00 10w 30 Motor Oil 1.5 quarts
24 1 739-3432-00 Kohler 750 fuel Pump Heat Shield
25 1 780-2081-00 750 CVT Enclosure Outlet Nozzle
26 2 618-5007-00 1/4-20 X 5/8 Pan Torx tri-lobe bolt Zinc
27 1 751-1010-00 2.5 ft. 3" Flex Hose
28 2 772-1050-00 3 - 1/2 EPDM Loop Clamp
29 1 770-1051-00 Kholer 750 and Diesel CVT Primary Clutch Bolt
30 1 770-1022-00 CVT Fan Inside Spacer Washer
31 1 770-1023-00 CVT Centrifugal Fan Spacer Washer
32 1 770-1024-00 CVT Secondary Spacer Washer
33 1 619-0061-00 406" ID x .834" Nord-Loack Washer, CVT Clutch
34 1 770-1020-00 CVT Clutch Fan




Kohler Muffler Assembly




Kohler Muffler Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 2 613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
2 2 613-5041-00 3/8-16 Nylon Insert Locknut
3 2 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
4 2 618-8063-00 5/16-18 x 3/4 GR 5 Hex bolt Zinc
5 1 763-1001-00 Air Filter
6 1 772-1100-00 Air Canister Clamp
7 1 739-3370-03 Air Filter Bracket
8 3 672-9052-00 1-15/16 to 2 - 1/2 Hose Clamp
9 2 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
10 1 736-2004-00 Intake Adapter Hose-750 EFI Kohler
11 1 763-2012-00 Rain Cap- Air Filter
12 2 613-8047-00 5/16-18 Nylock HEX Nut
13 1 763-3006-00 Filter Restriction Switch
14 1 763-1002-00 Air Box Cap
15 1 763-1000-00 Air Box Assembly
16 1 739-4520-03 800 cc Muffler Frame Bracket
17 1 770-3340-03 800cc Muffler Mounting Bracket Assembly
18 2 787-3020-00 Muffler Hanger 800 Engine
19 2 618-2019-00 5/16" - 18 X 2-1/2" Carriage Bolt
20 1 715-3036-00 750 Full Muffler Assembly




Rear Suspension Assembly

%%%a%ﬁ%ﬁ&ﬂn 2N

vl..(\\w.%.. @

i

ONvg
() '@ S /
ol
_\V
7

o .N \
A by
© 7B,

i) \\\rlo«



Rear Suspesion Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 613-5202-00 3/8-16 Nylock Flange Nut
2 12 613-6037-00 1/2-13 Nylon Insert Locknut
3 8 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
4 4 618-2068-00 3/8 x 3/4" GR 8 Carr Bolts Zinc
5 4 618-5049-00 1/2-13 x 2 GR5 Hex Bolt Zinc
6 2 618-8058-50 10-24 X 3/4 BUTTON SOCKET BLACK
7 8 630-7040-00 1/4 x 1 Hex Head Tek Screw
8 1 688-1001-00 Tail/Brake Light Assembly
9 3 688-1012-00 Headlight Recept. Pin
10 1 688-1020-00 Tail-Brake Light Receptical
11 1 688-1022-00 W3P Deutsch Receptcal Wedge
12 1 726-3259-03 Left Lowered Rear Fender Well
13 1 726-3260-03 Right Lowered Rear Fender Well
14 8 732-2001-00 Large MTV A-Arm Bushing Sleeve
15 16 732-2008-00 Black A90 Suspension Bushing
16 1 739-3381-00 Rear Differential Cage Top Brace
17 2 772-2050-00 Break Line Anchor-1-1/4"
18 2 787-2010-00 Rear Shock-Lg. UTV-Gas & Diesel
19 2 787-2014-00 Elka Stage 1 Rear Shock Aluminum Body
20 1 787-3210-03 Extended Left Rear Upper A-arm Assy
21 1 787-3211-03 Extended Right Rear Upper A-arm assy
22 1 787-3212-03 Extended Left Rear Lower A-Arm Assembly
23 1 787-3213-03 Extended Right Rear Lower A-Arm Assembly




Rear Wheel Mounting

and Brake Assembly




Rear Suspesion Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 8 613-0001-00 XD4 Lug Nut
2 2 613-5202-00 3/8-16 Nylock Flange Nut
3 4 613-6037-00 1/2-13 Nylon Insert Locknut
4 2 616-1015-00 Banjo Bolt M 10mm x 1.0
5 4 616-1025-00 10 mm copper crush washer
6 2 618-2003-00 1/2" -13 x 4" Hex Cap Screw Gr 5
7 2 618-2023-00 3/8"-16 x 2-1/4" Carriage Bolt
8 2 618-2030-00 1/2" -13 x 4.5" Hex Cap Screw
9 8 618-2118-00 M10-1.25 X 15MM DIN 961 HEX TAP BOLT CL. 8.8 ZINC
10 4 618-5040-00 3/8-16 x 1-1/4 Hex Bolt GR5
11 7 618-6049-00 3/8-16 X 1 GR 5 Hex Bolts Zinc
12 8 619-0021-00 M10 DIN 127B SPLIT LOCKWASHER ZINC
13 4 619-0057-50 3/8 Flat Washer Black Zinc
14 11 619-5037-00 3/8 Lockwasher Zinc
15 8 710-2000-00 Flange BUSHING-Large UTV
16 2 710-2002-00 Spindle Bearing LRG UTV
17 2 710-2003-00 Retaining Ring-Spindle Bearing
18 4 712-3222-00 Half Shaft CV Boot Kit
19 8 713-1012-50 Open End Lug Nut, Black
20 2 716-2000-00 Rotor- Large UTV
21 1 716-2022-00 Hayes Stinger 32mm Rear Left Caliper
22 1 716-2023-00 Hayes Stinger 32mm Rear Right Caliper
23 1 716-3006-00 Brake Line Right Rear-Lg UTV
24 1 716-3008-00 Brake Line Left Rear-Lg UTV
25 2 722-2507-00 2020 Intimidator Wheel Hub
26 4 722-4004-00 Wheel Center Cap-Lockout Wheel(WITH VIKING HELMET)
27 2 722-4005-00 Intimidator Center Cap Emblem_XD Sport Wheel
28 2 722-4009-00 Rear Wheel Assembly, XD4
29 2 722-4022-00 MUSA Rear Wheel and Tire Assm Camo
30 1 722-4034-00 RL Mud Lite II Wheel Assembly
31 1 722-4035-00 RR Mud Lite IT Wheel Assembly
32 2 722-4110-00 Intimidator Steel Wheel Center Cap
33 2 725-3025-00 IRS Upper Spacer
34 2 726-3267-00 Hayes Brake Spacer .08
35 2 737-2003-00 Demon OEM Rear Half Shaft
36 1 737-3005-00 Rear Differential, Large MTV
37 1 739-3328-60 Right Rear Differential Mount
38 2 739-3439-00 Hayes Rear Caliper Brkt
39 2 739-3440-00 Hayes Rear Caliper Mounting Brkt
40 1 751-1018-00 5/16 ID 7/16 OD Hose
41 2 765-1012-00 Rear Hub Castle Nut
42 2 765-1016-00 Rear Hub Castle Nut Cotter Pin
43 2 770-1040-00 Independent Rear Suspension
44 1 772-1001-00 5/16 Spring Hose Clamp
45 1 924264 2021 TGB Breather Case




ROPS Assembly




ROPS Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 8 613-0026-00 7/16-20 Nylon Insert Locknut
2 4 613-5201-00 3/8-16 Serrated Flange Nut
3 16 |613-5202-00 3/8-16 Nylock Flange Nut
4 4 618-1081-00 3/8" -16 x4 Gr.8 Hex bolt Cs
5 4 618-2008-00 3/8"-16X1-3/4" Gr 8 C/S
6 4 618-2016-50 1/4-20 x 1-3/4" Hex Bolt
7 4 618-2048-00 3/8" -16 x 1-3/4" G8 Carriage Bolt
8 8 618-2068-00 3/8 x 3/4" GR 8 Carr Bolts Zinc
9 2 618-2096-00 7/16-20 x 1 3/8 GR5 Shoulder Bolt
10 2 618-6067-00 Heyco 2713 Hole Plug
11 4 619-4008-00 1/4 Lock Washer Zinc
12 3 619-8052-00 7/16 USS Flat Washer Zinc
13 3 671-0030-00 Seat Belt Latch
14 1 770-3007-00 Seat Frame Assy Kohler 750 2014
15 1 771-1015-00 Three Point Seat Belt Assembly Right 2016
16 1 771-1016-00 Three Point Seat Belt Assembly Center 2016
17 1 771-1017-00 Three Point Seat Belt Assembly Driver Seat with Switch 2017
18 1 771-2013-00 Intimidator Logoed Seat Back
19 1 780-3002-00 ROPS K Brace Assy For Seat Back w/ Integral Headrest
20 1 780-3004-00 ROPS Right Hoop Assy
21 1 780-3008-00 ROPS Front Cross Brace Assy
22 1 780-3010-00 ROPS Rear Cross Brace Assy
23 1 780-3012-00 ROPS Left Hoop Assy




Net Assemblies

ITEM |QTY|PART NUMBER DESCRIPTION
1 4 |618-2008-00 |3/8"-16X1-3/4" Gr 8 C/S
2 4 [613-5201-00 |3/8-16 Serrated Flange Nut
3 2 |618-1055-50 |1/4-20 x 3 Button C/S Black
4 4 [613-8073-50 |1/4-20 Nylon Insert Locknut Black Zinc
5 1 [780-2031-10 |Seat Panel Left, Mahindra CLASSIC & TRK
6 1 |780-2026-10 |Seat Panel Right, Mahindra CLASSIC & TRK
7 1 |771-1011-00 |Side Net - Right Side
8 1 |771-1010-00 |Side Net - Left Side
9 4 |725-4005-00 |Spacer, .75 0.D. x .400 I.D. x .500"L
10 2 |739-4069-00 |Front side net female buckle Mounting Brkt 2017

Safety Nets
Assemblies




DETAIL A

Bed Assembly 1




Bed Assembly 1

ITEM | QTY | PART NUMBER DESCRIPTION
1 2 |613-0031-00 Serrated Flange nut
2 2 |613-0040-00 1/2-13 Nylon Insert Jam Locknut
3 21 |613-0054-00 1/4-20 Cage Nut
4 3 |613-8049-00 5/16-18 Nylon Insert Flange Nut Zinc Orange Nylon
5 21 |613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
6 10 |618-1060-50 1/4-20 X2" Button Hd Black
7 7 |618-2037-50 1/4-20 X1 Button Socket C/S Black
8 8 |618-2082-00 Push Pin Rivet-Bed Seal
9 2 |618-4007-00 1/4-20 x 1 Grade 5 Hex bolts Zinc
10 2 |618-6062-00 1/2" x 5/8" Soc. Shoulder Bolt
11 29 |618-8064-50 1/4-20 x 5/8 Button Socket C/S
12 31 |619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
13 2 |619-4004-00 Striker Post Fender Washer
14 4 1619-4012-00 .255 ID x .500 OD x .075 Thick TFE Washer
15 2 |632-5000-00 1/2 IDx 5/8 x 5/16 OIB Bushing
16 6 |688-1012-00 Headlight Recept. Pin
17 2 |688-1020-00 Tail-Brake Light Receptical
18 2 |688-1022-00 W3P Deutsch Receptcal Wedge
19 1 |703-4006-10 Bed Side Support-Right
20 1 |703-4008-10 Bed Side Support-Left
21 1 |703-4009-10 Right Bed Corner Cover
22 1 |712-3020-00 Bed Dust Seal
23 3 |725-4004-00 Spacer, .261 IDx.740 ODx.315 L
24 1 |726-4008-20 Standard Bed Tailgate-Aluminum
25 2 |735-4000-00 Tailgate Latch Push Rod Left
26 1 |735-4004-00 Dump Bed Latch Push Rod
27 1 |739-3406-00 Rotary Latch Bracket-Bed
28 1 |739-4002-00 Tailgate Support Bracket (Right)
29 1 |739-4004-00 Tailgate Support Bracket (Left)
30 4 739-4016-00 Tailgate Support Arm
31 2 |739-7000-00 Basket Latch Striker Post
32 1 |752-1004-00 Dump Bed Rotary Latch
33 1 |752-1007-00 Dump Bed Tail Gate Latch, Non-Locking, with Actuator Plate
34 1 |752-1008-00 Tailgate Rotary Latch-Left
35 1 |752-1010-00 Tailgate Rotary Latch-Right
36 1 |769-4000-00 Dump Bed Actuator Lever
37 1 |769-4002-02 Dump Bed Handle Assy
38 2 |772-7000-00 Latch Push Rod Retainer Clip
39 1 |780-2066-10 Dump Bed Side-Right
40 1 |780-2071-10 Dump Bed Side-Left
41 1 |780-2076-10 Tailgate-Black
42 1 |780-2216-80 Intimidator Camo bed insert Right
43 1 |780-2217-80 Intimidator Camo bed insert Left
44 2 |786-0014-00 Stop/Tail Light - Large UTV




Bed Assembly 2




Bed Assembly 2

ITEM QTY PART NUMBER DESCRIPTION
1 14 613-0054-00 1/4-20 Cage Nut
2 11 613-8047-00 5/16-18 Nylock HEX Nut
3 4 613-8073-50 1/4-20 Nylon Insert Locknut Black Zinc
4 4 618-1060-50 1/4-20 X2" Button Hd Black
5 6 618-2021-00 5/16" - 18 3/4" Ind Hex Washr Hd - Type F
6 3 618-4708-00 5/16-18 x 1-3/4 Carriage bolt
7 4 618-8060-00 5/16-16 x 1 1/2 Carriage Bolts
8 14 618-8064-50 1/4-20 x 5/8 Button Socket C/S
9 4 618-8065-00 5/16-18 x 1 Carriage Bolt
10 14 619-0010-50 1/4 FLAT WASHER BLACK 18-8 BLACK ZINC
11 6 630-2030-50 10 x 3/4 Pan Philips Tek Screw
12 1 703-4002-10 Top Tailgate Guard
13 1 703-4004-10 Lower Bed Cover
14 1 703-4012-10 Right TG Side Cover
15 1 703-4014-10 Left TG Side Cover
16 1 726-4000-00 Standard Bed Bottom
17 1 726-4002-00 Standard Bed Front
18 1 726-4004-10 Standard Bed Left Side-Steel
19 1 726-4006-10 Standard Bed Right Side-Steel
20 1 760-1010-00 Standard bed Tail Gate Panel With Cross Brace Assembly




Standard Power Bed Mounting Assembly




PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION
1 2 613-0040-00 1/2-13 Nylon Insert Jam Locknut
2 2 613-6037-00 1/2-13 Nylon Insert Locknut
3 2 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
4 1 618-2047-00 1/2"x 2-1/2" Shoulder Bolt
5 1 618-6068-00 12" X 4" Shoulder Bolt
6 1 725-1009-00 Pedal Spring Spacer LRG UTV 1-1/8 spacer
7 4 732-2008-00 Black A90 Suspension Bushing
8 2 732-2001-00 Large MTV A-Arm Bushing Sleeve
9 1 735-2010-00 Dump Bed Actuator, 2500 Series
10 1 770-9023-00 Standard Bed Frame Assembly 2021




Manual Bed Mounting




Manual Bed Mounting

ITEM QTY PART NUMBER DESCRIPTION
1 2 613-0040-00 1/2-13 Nylon Insert Jam Locknut
2 2 613-6037-00 1/2-13 Nylon Insert Locknut
3 2 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
4 1 618-2020-00 12"X1-1/2" Shoulder Bolt
5 1 618-6068-00 1/2"x 3-1/2" Shoulder Bolt
6 1 725-1011-00 11/16"x 1/2" x 5/8" Spacer
7 2 732-2001-00 Large MTV A-Arm Bushing Sleeve
8 4 732-2008-00 Black A90 Suspension Bushing
9 1 735-2000-00 Dump Bed Gas Spring-Large UTV
10 1 770-9023-00 Standard Bed Frame Assembly 2021




DETAIL C

(Optional)

:‘,..
A\ ' [ ‘
;wzoixb/
A F
X V.»i.
/A \NA Y/

X/
IR/

Versa Bed Assembly

DETAIL B

DETAIL A



Versa Bed Assembly

ITEM QTY PART NUMBER DESCRIPTION
1 4 613-0040-00 1/2-13 Nylon Insert Jam Locknut
2 8 613-5019-00 10-24 Nylon Insert Locknut
3 91 613-8073-00 1/4-20 Nylon Insert Locknut Zinc Orange Nylon
4 7 613-9001-00 1/4-20 Hex Flange Nuts Zinc W/Serrations
5 10 618-1055-50 1/4-20 x 3 Button C/S Black
6 26 618-1083-00 1/4-20 x 1" Carriage Bolt
7 2 618-2006-00 1/2" - 13X3-1/2" Hex Bolt Gr 5
8 6 618-2037-50 1/4-20 X1 Button Socket C/S Black
9 20 618-2045-00 1/4-20 x 2 1/2 Carriage Bolt
10 1 618-6066-00 1/2"-13x2-1/4 Gr8 Hex Cap Scr
11 1 618-6068-00 12" X 4" Shoulder Bolt
12 8 618-8056-00 10-24 x 1/2 Button Socket C/S 18-8 SS
13 30 618-8064-00 1/4-20 x 5/8 Buttonhead Socket C/S 18-8 SS
14 8 630-7040-00 1/4 x 1 Hex Head Tek Screw
15 2 652-6000-00 Door Latch MTV
16 48 658-6000-00 Self Adheasive Bumper
17 2 688-1001-00 Tail/Brake Light Assembly
18 2 693-3753-00 (BCL-IBLP-44) 4" CREE LED POD OFF Road Light
19 1 725-1009-00 Pedal Spring Spacer LRG UTV 1-1/8 spacer
20 1 726-2504-00 TGB Truck Bed Tailgate Emblem Plate
21 1 726-2563-00 TGB Truck Bed Taillight Panel
22 1 726-2564-00 TGB Truck Bed Taillight Panel Backplate
23 1 726-4088-00 Short Flat Bed Floor Panel
24 10 729-1002-00 Buttom Bumper-Tailgate-2500
25 2 732-2001-00 Large MTV A-Arm Bushing Sleeve
26 4 732-2008-00 Black A90 Suspension Bushing
27 1 735-2010-00 Dump Bed Actuator, 2500 Series
28 2 739-4460-00 Truck Bed Taillight Bracket
29 6 739-4469-00 Truck Bed Side Gate Brkt
30 1 739-4482-00 Truck Bed Side Panel Gusset, Left
31 1 739-4483-00 Truck Bed Side Panel Gusset, Right
32 2 739-4509-00 Intimidator Versa Bed Fender
33 2 745-2002-00 Extended Bed Latch Grip
34 1 752-1012-00 Extended Bed Left Tailgate Latch
35 1 752-1013-00 Extended Bed Right Tailgate Latch
36 6 753-1012-00 Extended Bed Hinge
37 6 758-1000-00 Rubber Stops
38 1 760-1003-00 Short Flat Bed Left Bed Panel Assy
39 1 760-1005-00 Short Flat BedTruck Right Bed Panel Assy
40 1 760-1006-00 Truck Bed Tailgate Assembly
41 1 760-1012-00 Truck Front Panel Assembly
42 1 770-9022-00 Short Flat Bed Frame Assembly 2021




I A WARNING |M A WARNING

MUFFELER HOT!

[ Bme Onanes's Mamual)

Intmidator Ine HEMTV-13

Muffler Hot Warning Label
791-1000-00

Can Cause Severe Injury or Death

Improper Use of Off-Highway Vehicles NEVER CARRY i

- Keep nets adjusted per owner’s

=Wear an approved helmet and

= Each rider must be able to sit with back against
seat, feet flat on floor (and foot rests), and hands

on steering wheel or handhold(s), where
equipped. Stay completely inside the vehicle.

If you think or feel the vehicle may tip or roll,

PASSENGERS IN Improper tire pressure or

For & CARGO BED. overloading can cause

loss of control resulting
in severe injury or death.

750cc EFi|soocc  [1000cC  [ELECTRIC
GAs GAs DIESEL

" " TIRE PRESSURE IN PSI FRONT 12 | FRONT 12| FRONT 12 |FRONT 18
Be Sure Riders Pay Attention REAR 12 |REAR 12|REAR 12 |REAR 18
TIRE PRESSURE IN PSI (CARGO FRONT 18 | FRONT 18 FRONT 18 |[FRONT 18
BED OVER 200L8) REAR 22 REAR 22
reduce your risk of injury: 1200 Ibs. 1,000 Ibs. 1,200 Ibs. |700 Ibs.
1571 1bs_|16021bs_| 1695 Ibs._|2,069 bs.
h ﬁeegha Ig"" ggpbon the steer:?g wheel o 3300 bs._|3,300 bs._|3,300 1bs. 3,300 bs.
andholds and brace yourself. . MAXIMUM PAYLOAD (NCLUDES 1600 1bs. [1,6001bs. | 1,600 1bs. 1,200 bs.
- Do not put any part of your body outside of the WEIGHT OF OPERATOR, PASSENGER |
vehicle for any reason. CARGO AND ACCESSORIES)

IUTV-6 MAXIMUM TOWING CAPACITY 2.1001bs_[2.1001bs._|2.100 bs._|1.500 bs.

Read Owner’s Manual for more detailed loading information

E15 Fuel Warning
Label
791-1025-00

mATO= Serial Number: 770-3320-00
INTIMDATOR 770-3321-00

fmeorporated  pyq All 2500 series utility vehicles.

ROPS/Vehicle Test Weight: 3300 Ib.
1 Bad Boy Blvd.
Batesville, AR 72501 Meets: ISO 3471:2808-08
Intimidator, Inc. ROHVA -1:2011 Sect, 10.2

intimidatorutv.com IUTV-5

ROPS
791-2096-00

Versabed 4X4 Left
791-2122-00

\\\ \emspreEmRR,

Versabed XD4 Tailgate
791-2021-00

Decal Warning 791-2034-00

Cluster-2500

791-2030-00 Decal Warning
Cluster

791-2034-00

XD4 Right

791-2025-00 Orange
791-2025-10 Gray

791-2025-20 O.D. Green

XD4 Left
791-2024-00 Orange
791-2024-10 Gray
791-2024-20 O.D.

Green

VRS

Versabed XD4 Right
791-2023-00

\\\ \emspresn,,, /7

Versabed 4X4 Tailgate
791-2124-00



INTIMIJATOR)

Helmet Logo Decal
491-2099-00

Emissions Control Information
Manufacturer: Intimidator, Inc.

Engine Displacement: 747 cc
Engine Family: PITDX.747KOH
UTV Permeation Family : PITDPP102BFP

This vehicle meets EPA regulations applicable to 2023 model
year new UTVs and is certified to EPA Standards
1.5g/km HC+Nox, 35g/km CO

Engine Exhaust Control System: TWC, HO2S, MFI
Engine Tune Up Specs

Ignition Timing: Non Adjustable CDI

Certified to use Gasoline

Minimum Unleaded Fuel Octane Rating: 87

INTII/MIDATICT=

Made in USA "4x4 Side-by-Side Utiity Vehicles

Date of Manufacture

EPA Label
791-2625-00

Camo XD4 Decal
791-2098-00

Intimidator, Inc.

MODEL: 750 EFI

ENGINE:  747cc, Four Cycle
ENGINEFAMILY: PITDX.747KOH
MODELS: Intimidator 750G Gas EFI XD4

2023

< The Exhaust Emissions of This Model, Compared To Other Models and US EPA Standards, Is:

This Model _ 4.0

Vv
0.0 20 40 6.0
CLEANEST

EPA Hang Tag
791-2626-00

Intimidator Inc. certifies that the
ROV complies with the American
Mational Standard for Recreational
Dff-highway Vehicles.

ANSI/RHOVA 1-2014

791-2218-10 grey
791-2218-00
750 S/C Met Black XD4 Intimidator Decal Kit

RHOVA Decal
791-2120-00

8.0 100
LEAST CLEAN

Camo 4x4 Decal
791 -2097-00

Impraper Use of OH-Highway Vehicles Gan Gause
Severe Injury or Death

turning. even

from a stop.
 Pian for hulls, rough termain, russ, and other
changes in braction and terrain I
= Ay sl hilling (riding ace
Be Sure Riders Pay Attention and Pl.ar- Ahead
H o think oe feel the vehics may tip o ro
« ns
* Do mok

il i b a Tl
part of .mlr body outside of the veh rh" Irr any reason

Require Proper Use of Your Vehacle
D yoour praart B préveni] iy s,

o
dc.cﬂau‘u 1or cdl' highrevary
wath ¢ars and truc
* (Do mot exceed seating .,,U.J ity of your wehicke

Locate and Read Owner's Manual;

Follgw W1 Instruction and Wamings

Training Courses Ta Teach ROV Operation Are Available,
Chack With Your Dealar,
Chisck with yoar dealer regarding state and local ROV Operation Laws.
This Tag Is Only To Be Removed By The Dwnar Alter Purchase,

General Warning Tag
791-2119-00

791-2130-20 green
791-2130-00

Intimidator 750 Camo Decal Kit




791-2216-00

. 791-2217-00
750 5/COrange Xii Intimidator Decal 750 S/C Green XD4 Intimidator Decal
Kit

()

WTIMITATOR

791-2619-00 Orange
791-2619-10 Grey
791-2619-20 Green
Base Green MUSA Bed Sides Right Decal

791-2248-00 791-2247-00
Mahindra 750S Camo Left Mahindra 750S Camo Right
Kick Panel Decal Kick Panel Decal

A

WM ATOR

791-2620-00 Orange 791-2618-00 orange
791-2620-10 Grey 791-2618-10 grey
791-2620-20 Green 791-2618-20 Green
Base Green MUSA Bed Sides Left Decal XD4 Orange MUSA Bed Sides Right Decal

)
INTIMIDATOR

791-2617-00 Orange
791-2617-10 Grey
791-2617-20 Green
XD4 Green MUSA Bed Sides Left Decal



	2022 Front Suspension Assembly
	2022 Front Wheel Assembly
	2022 Dash Assembly
	2022 Brake and Pedals Assembly
	2022-750 Front Bumper and Hitch Assembly
	2022-750 Seat and Seat Frame Assembly
	2022 Front Plastics Assembly
	2022 Dash Plastics Assembly
	2022-750 Middle Plastics Assembly
	2022-750 Kohler Engine Assembly
	2022 750 decals.pdf
	Slide Number 1
	Slide Number 2
	Slide Number 3




